
EXPLODED VIEW AND PARTS LIST 
 
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Item Stock# Description Qty  Item Stock# Description Qty 

1 303190287 Engine 1  27 303240517 Hex washer screw  1 

2 303042023 Flat washer 8 3  28 303020558 
Hex washer screw 
M6x35 

1 

3 303041022  washer 8 3  29 203050500 8 inch right wheel 6 

4 303020265 Hex washer screw M8×30 3  30 303060133 Axle sleeve 1 

5 203050381 Side discharge deflector 1  31 303071059 
Rear adjustment spring 
leaf assembly 

1 

6 303090066A Spring pin shaft 1  32 303180938 Rear axle seaming 1 

7 303130335 Torsional spring 1  33 203050501 8 inch left wheel 1 

8 303160456 Side discharge Bracket 1  34 
303030087 

Lock nut M6 1 

9 303020468 Hex washer screw M6x10 2  35 203050401A Rear base 6 

10 203050382A Side discharge chute 1  36 
303010176 

Screw ST6.3x16 1 

11 303010332 Screw ST8x20 10  37 303042109 Flat washer 6 

12 220305039A Front cover 1  38 302080050A Rubber sheet 4 

13 303071058 
Front adjustment spring leaf 
assembly 

1  39 203020065 Wire clip 1 

14 303030032 Nylon locknut M6 4  40 303080488B Lower handle L 1 

15 303020339 Hex washer screw M6x14 4  41 303080503B Lower handle R 1 

16 303030077 Flange nylon nut M8 4  42 303030026 Nut 1 

17 203050498 7 inch right wheel 1  43 203020336A Knob 2 

18 303180934 Front axle seaming 1  44 303020057 T-screw M8x45 2 

19 303071034 Axle keeper 4  45 302060012 Plug 2 

20 303010216 Screw ST6.3x20 8  46 303080489 Upper tube 2 

21 203050499 7 inch left wheel 1  47 303020308 
Hex washer screw 
M6x30 

1 

22 303180944A 21 inch steel deck 1  48 302080049 Brake cable 1 

23 303110030 Key 4.7x40 1  49 303030025 Cap nut M6 1 

24 303180653 Blade connector 1  50 303080490 Cutting control bar 2 

25 303071037 21 inch blade 1  51 303160531A Hook 1 

26 303043023A Butterfly washer 1  52 303030065 Nut M6 1 

                 

 
 
 
 
 
 
 
 
 
 
 
 



Engine explode view and part list 
 

 
 
 
 
 
 
 
 
 
 
 
 
 



Item Stock # Description Qty 
 

Item Stock # Description Qty 

1 5787.06012.00.01 Reel bolt  (6×12) 14 
 

41 E65.2330.C01.00.00 Oil Tube 1 

2 T65.0001.001.00.00 Cylinder head cover(1P65FE) 1 
 

42 P70.3208.001.00.00 Filter tip 1 

3 T65.3000.001.00.00 
Gasket ,cylinder head 
cover(1P65FE) 

1 
 

43 E65.1130.A01.00.00 Control arm 1 

4 T65.0100.001.00.00 Rocker ass.(1P65FE) 2 
 

44 168.1120.001.00.00 
Speed control swing bar 
lock 

1 

5 P62.0060.001.00.00 Inlet valve spring seat 2 
 

45 P70.3150.001.00.00 Seal 1 

6 165.0040.001.00.00 Valve spring 2 
 

46 168.1110.001.67.00 Gasket 1 

7 P62.0085.001.00.00 Oil drip pan 2 
 

47 E65.1100.001.00.00 Speed Control swinging rod 1 

8 T65.0020.001.00.00 Intake valve  1 
 

48 T65.7070.001.00.00 Brake assembly 1 

9 T65.0030.001.00.00 Exhaust valve 1 
 

49 T65.7070.001.00.02 Brake spring 1 

10 T65.1480.001.00.00 Stop plate 1 
 

50 5787.06020.00.01 Reel bolt  (6×20) 1 

11 T65.0160.001.00.00 Push rod 2 
 

51 E65.7080.002.00.00 Oil strainer 1 

12 E65.1030.001.00.00 Tappet 2 
 

52 E65.7061.001.00.00 Breather Valve 1 

13 165.0210.001.00.00 Piston ring assembly 1 
 

53 0818.04010.00.01 Cross head screw 1 

14 E65.0200.001.00.00 Piston 1 
 

54 T65.1352.001.00.00 
Oil return chamber cover 
gasket 

1 

15 160.0230.001.00.00 Piston pin clamp 2 
 

55 T65.1351.001.00.00 Oil return chamber cover  1 

16 160.0220.001.00.00 Piston pin  1 
 

56 T65.7072.001.00.00 Start cover stud 2 

17 T65.0190.001.00.00 Connecting rod assembly 1 
 

57 T65.2040.001.00.00 Flywheel components 1 

18 T65.0180.001.61.00 Crankshaft 1 
 

58 P70.3150.002.00.00 Oil seal 1 

19 E65.1230.001.03.00 Oil dipstick 1 
 

59 5789.06025.00.01 Reel bolt  (6×25) 2 

20 T65.0180.001.62.02 Timing gear  1 
 

60 T65.7071.001.00.00 Ignition stud 1 

21 T65.1040.001.62.00 Camshaft part 1 
 

61 T65.2230.001.00.00 Wind deflector  1 

22 T65.1010.001.00.00 Crankcase cover 1 
 

62 5787.06016.00.01 Reel bolt  (6×16) 2 

23 E65.7059.001.00.00 Governing gear assembly 1 
 

63 T65.2100.001.00.00 Igniter kit 1 

24 P65.3150.006.00.00 Oil seal 1 
 

64 E65.2160.001.00.00 Spark Plug 1 

25 5787.06018.00.01 Reel bolt 8 
 

65 T65.2400.001.00.00 Muffer 1 

26 T65.2280.001.00.01 Air filter cover 1 
 

66 T65.2402.001.00.00 Muffer cover 1 

27 T65.2280.001.00.04 Air filter elements 1 
 

67 6177.14000.06.01 Reel bolt  (M14X1.5) 1 

28 6177.06000.00.03 Locknut  5 
 

68 T65.2000.001.00.03  Start assembly 1 

29 T65.2280.001.00.05 Air Filter base 1 
 

69 T65.3200.C02.04.00 Fuel tank 1 

30 T65.2260.001.00.00 Carburetor assembly 1 
 

70 E65.3200.C01.04.02 Fuel  tank cap 1 

31 E65.2301.001.00.00 Carburetor heat shield 1 
 

71 E65.2000.001.04.01 Start pull plate 1 

32 T65.2300.001.00.00 Carburetor block 1 
 

72 T65.3090.001.00.00 Air filter gasket 1 

33 T65.3080.001.00.00 Intake gasket 1 
 

73 P70.0185.001.00.00 Crankshaft flat washer 1 

34 0900.06089.00.01 Stud 2 
 

74 188.1220.002.00.00 Tension disc 1 

35 T65.1000.001.00.00 Crankcase 1 
 

75 E65.3170.001.00.00 Loaction pin 2 

36 E65.1180.001.00.00 Actiyator 1 
 

76 E65.2370.001.00.00 Waste pipe 1 

37 T65.1150.001.00.00 Reset spring 1 
 

77 T65.2280.001.00.00 Air Filter assembly 1 

38 T65.2275.001.00.00 Throttle lever 1 
 

78 5787.05010.20.01 Reel Bolt 5x10 3 

39 E65.1160.001.00.00 Vernier spring 1 
 

79 5789.06012.00.01 Reel bolt 6x12 2 

40 458.2360.007.00.00 Clamp 2 
     

 
 
 




